



Gemological Science
INTERNATIONAL

GEMSTONE REPORT

Report # 73810850108
Item : Loose Stone
Weight : 1.58 ct(s)
Shape/Cut : Octagonal Mixed
Measurements : 6.48 x 6.19 x 4.74 mm
Color : Purplish Red
Transparency : Transparent
Identification : **Pyrope - Almandine Garnet**



COMMENT(S): None



Verify
your
report



Gemological Science
INTERNATIONAL

GEMSTONE REPORT

USA • INDIA • DUBAI • HONG KONG • THAILAND

